Tubos de Acero de México, S5.A,
Carret. México Veracruz Km 433.7 SN
. Delfino valenzuela Tejeria, Veracruz, Veracruz
. C.P. 91697 MEXICO
. ’ 7 {(52) 229 989 1100 tel

- (52) 229 9B 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina: '
CERTIFICADO DE PRUEBAS EN FABRICA 13075276 115
Date / Dia: October 03, 2013
e m———
Customer / Clienta: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order llem / Orden Clente - Hem: Customer’s Reference / Ref, del Cliente:  [Manufacturer's Works Crder N° / Confirmacion de Venta:
NIA : NIA 207301/01
Manufacturing Precess / Procese de Manufaclura: Froduct Type ! Tipa de Producto; Surface / Supetficle:
{SEAMLESS HOT ROLLED LIMNE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificacicnes: Steel Grade / Grado de acero: Ends { Exiremos:
API 5L ED45/JULY 2013 BiX42-L.245/L290 PSLA1 NORMAL BEVEL
BISELADO NORMAL
Dimenslons f Simenslones: Schedule / Cédula: Length / Longitugd: Quantity / Cantidad: 6 Pes/Pz Nominal Weight / Peso. Nominai:
6.625 X 0.562 INCH BCH 120 19.698/ 2133 FT 128.772 FT 4691.441 LB 36.43 LB/FT
168.3 X 14.3 M 6.00/ 6.50 MTS 38.640 MTS 228,000 KG 54.21 KG/M
ETE
Spacimen condition Speciman dimensions Test ¥.8. U.T.8. ¥.5./U.T.§ Elongation / Alargamiento
HeatN® | Sample N° | Condicion da la probeta Dimensiones de fa probeta temp Eul 0.50 %. Req.
Colada N°| Muestra N°| Ls Sc | Type| Ori Size Area Temp. {Min: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamafo Baccion | ensayo {Max: —- Max: - -
mm [ T WPa ) in % 1A
6a59 | 21574 | B | AM | Ss | L | 2088Xx 1373 | SoBdT | RT Pl 247 0,65 2 27.7 | 3B.0
AM: As manufactured / Segiin proceso de fabricacion Ls: Location of sample / Uhicacion de la muestra Ori: Orientation / Origntacion Sc: Specimen condiﬁc_}h I Condicion de la probsta
B: Body / Cuerpo Max: Maximum / Maximo Req. Max: Required maximum / Maxima requeride Ss: Strip spacimen / Muesira rectangular
L: Longitudinat / Longiludinal . Min: Minirum { Minimo i : Req: Required / Raquerido ) © . .0 UT.8: Ulimate tensile strength / Resistencia.
Lo: Initial fangth / Longitud inicial . Qbt: Obtalned / Ghtenido o "RT: Raom temperature:/ Temperatura ambignte’ ’ 'Y.5: Yield strength / Flusncia.

" Cemposiiion % ! Composicion %

. X100 . ) "% 1000 : L Xfoo00 - X100 o
c Mn | Si Mo | Cr P S | v N Mi Cuf Snj-a | 7’| As| B | Ca N |Col. 1§Col. 2|Col. 3|
H Max | 28 § 120 - 15 1. 40 | 30 30 80 - (400 ) 400} -} - 1 - - - - - 15 | 100 | &
) Mirz -- 29 AWl - =] - - ] = - - - B R - - - - - -
Heal N° | Sample N° [P Max 28 | 120 | - 15 | 40 30 .1 30 80} .~ | 400 | 400 | - - -] - - - - 15 | 100 6
Colada N° | Muestra N® Min - 2971 10 - - - b - - - - - S I S - I - - - - - - .
6459 00001 (R T 7T 31 ] 1 1 7 2 1. 1 30 79 6. ] 19} 2 2 1 24 1 66 | 04 19 ] 0.2 .
8459 21574 P 17 [ 74 ] 288 14 7 9 1.3 0 O 30 72 6.§ 18] © 2 4] 22 58 C j1es| 0 i
This Certficats 15 Issued by a computerizad system and i is valid with electronic signature, (On Ihe ongmal Gerilicate the frade-mark green colored . [mcadu se amile madlante sistama computadzédo v es validado ocm firma eleclranica. Ef certificado original poses Impreso el logn
"Tenaris® is stamped, In case lhe owner of the original certificate would release a copy of f, He musl attesl 1s conformity to ihe original one taking . ‘| Tenaris alor verde. En caso de que el poseedor del certificado enregue una copia, debera garantizar la conformidad con el original haciéndose
Jupon himsell lhe responsibilty_fnr any unlawful cr not allowad use. Any alteration and/or falsification will be suw 10 the law. respensable por cualquier uso ifegal o indebido. Cualyuler alteracién yia falsificacién estara sujeta a i tey.

-FORO03171




Tubos de Acero de Meéxico, $.A.
Carret. México Veracruz IKm 433.7 SN
., Detfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO
(52) 229 989 1100 tel
- {52) 220 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: | Fage/ Pagina
CERTIFICADO DE PRUEBAS EN FABRICA 13075276 215
Date f Da: October 03, 2013 ‘
Customer / Cliente: PLESA ANAHUAG ¥ CIAS, S.A. DE C.V. ] Customner’s Order ltem / Orden Gliente - ltarm: Cusiomer’s Reference / Ref. del Cliente:  [Manufacturer’s Waorks Order N° / Gonfirmacién de Venta:
NIA N/A 207301/01
Manufacturing Process / Proceso da Manufactura: Praduct Type f Tipo de Producto: Surface / Superficie:
SEARMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
fStandard or Specification 7 Normas o Especificaciones: : Sleel Grade / Grado de acero; Ends { Extremos:
APl 5L ED45/JULY 2013 B/X42-1245/L.290 PSL1 NORMAL BEVEL -
BISELADQ NORMAL
Dimensions { Dimensiones: Schedule / Cédula: Length / Lengitud: Quantity / Cantidad: 8 Pes/Pz Nominal Weight / Peso Nominal:
6625 X 0.562 INCH SCH 120 19.697 2133 FT - 126,772 FT 4691.441 LB 36.43 LB/FT
ﬂLsa.s X 14,3 MM 6.0076.50 MTS 38.640 MTS 2128.000 KG 54,21 KGIM

Compaslition % [ Compaosicién %
X100 X1000 X 10000 X100 B
[+ Mn Si | Mo}l Cr P S v Nb Ni Cu ] Sn Al Ti As =1 Ca N [Col. 1}Cal. 2] Cal. 3 L E

H Max | 28 |120] —~ J 15 | a0 ] 30 1 30 f 80| ~ Jdo0Jawo] - F -~ -1 -{ -] ~|7i5]iea| 6.
Mn j - J 2] 10} -] -] -]~} -FT~-T-T-T-F-T-T-1T-1-1T-1T-1=T1=
HeatN® | SampleN"{P Max | 28 j120) - [ 45 [ 40 [ 30 J a0 f 80  [d00fd00f — fJ - [ =] =] - - | -] 18 [ 108] 6"
Colada N° | Muestra N° Min - 29 )10 - - - = - - = — — — - - - = - - - -
o e -
6459 21575 Gl sl ar]ia] 7] s Jia] oo [0 7o) 517 04 2 J0([20]59] 0]184] 0
Cal. 1: SUMA ND+V+T! i - Col3:SUMA Ny - Max: Maximum / Méximo

Col. 2: SUMA Ma+Cr+Ni+Cusy ‘ - H:Heal/Calada ' " Win: Minimum / Minimo

Raguired values . Individuals /- Individuales . Average /! Promadia |8 Hardness type/Tipo de dureza:HRC
Valores requeridos Min:~ | Mex: 220 | Var— Min:— | Maxi— ] var— | ) i - % B
Heat N* Sample N°® Spacimen conditio’ . Quad. Seale oD MW i 1D Var. .
Colada N° Muestra N° Ls R -5¢ . Escala 1 2 3 |Ava. | 1 2 3 ] Avgl 1) 2 3 JAvg.}.
. e —————— — e s — -
8469 21574 B - . AM . 1 ] HRBW | 72.4| 72.9| 72.8] 72.7] 76.5] 76.0] 76.4] 758 76.41.76.5] 76.5] 785" 3.7
6458 215675 . B AM 1 HRBW | 74.5] 74.0| 73.4| 74.0] 76.7| 77.1] 77.0) 76.9| 76.3| 75.7] 78.2] 757|300
AM: As manufactured / Segan proceso de fabricacién 12 Internal diamster / Didmatre intemne ) Min: Minimum / Minimo . Quad: Quadrant / Cuadrante
Avg: Average / Pramedio : ' Ls: Lacation of sample / Ubicacién de 1a muestra MW: Middle wall / Centro - S¢: Specimen cendition / Condisidn de fa prabeta .
This carlficate s lssued by @ compuianzed system and I 15 vald wilh SleCiranic sighatura, O e ongimal carliears he i aae-mar: breen Corred Este cerllicadn 86 emils Mediants Sislems cc izado y &5 validado con fimma elechionica. El Ceriicado origina) posee impresn el ogo
"Tenarle” is stamped. In case the cvmer of the eriginal certificale would releass a copy of it, he mustattestits conformity to the criginal one taking Tenaris cotor verde. En caso de que el posesdor del certfficado, enkegu’a uha capia, deberd garaniizar la confermidad con el ariginal haciéndose
upon himseif the rasponsibility for any untawiful or not allowed use. Any alieration andfor falsification will ba subjectad Lo tha lzw. ) __|respansabla por cuslquler uso llegal o indebido. Cualqulér altarackn yio falsificacién estara sujata a'lley.
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‘ Tubos de Acero de México, 5.4.
Carret. México Veracruz Km 433,7 5N
Delfino Valenzuela Tejerla, Veracruz, Veracruz
- C.P. 91697 MEXICO
{52) 229 989 1100 tel
~(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero: Page / Pagina:

13075276 3/5

Date f Dia: October 03, 2013

Customer / Clente: PLESA ANAHUAC Y CIAS, 5.4, DE G.v. Customer's Order Hem / Orden Cliente - ltam: Cuslomer's Reference / Rel. dal Cliente: | [ManGiactarer s Works Grder Me 7 Confirmacidn de Venta:
N/A NIA 207301101

Manufacturing Process / Proceso de Manufactura: Product Type / Tipa de Praduclo: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIFE SEAMLESS " [VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Espacificaciones: Steel Grade / Grado de acere: Ends / Extremos:

AP SL ED4SIJULY 2013 BXa2-1245/1 290 PSLA NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensionas: Schedule / Cadula: Length / Lengitud: Quantity / Cantidad: 6 Pes/Pz Nominal Weight / Peso Nominal:

5.625 X 0.562 INCH SCH 120 19.69/21.33 FT 126772 FT 46M.441 LB 36.43 LBIFT

168.3 X 14.3 M 6.00/ 6.50 MTS 38.640 MTS 2128.000 KG 54.21 KGIM

IB: Body / Cuerpo

Max: Maximum / M&dma

r: Variation / Variacién I

r

Standard / Narma:
Heat N® | Sample N° Result
GColada N* | Muestra N° Resultado
=y
6459 21575 Good / Bueno

Pressure / Presion Time/ Tiempa Results / Resultado
Unit / Unidad. Value { Valor Secands / Segundos
L. .o .
mpa 20.5 - 5 Salisfactory / Satisiactorio

This CRrtiicate s issued by a computerized system and it is valid with el

Cn the enginal certificate the trade-mark green colored

"Tanaris™ is stempsd. In case the owner nhhe_ ariginal certificale would release a copy of it, he must attest ils confority fo the original one taking
upon himsgi 1he responsibiiity for any unlawful or nol.atlowed use. Any alteration and/or falsification will be subjacied to the law.

Este c_eniﬁ:adu S8 emite mediania sigtema curnpularizaqo y es validada’ con firma electrénica. . EI qeruﬁcado eriginal posee impreso el logo
Tenaris color verds. En caso de que el posesdor del cerfificada antrague una copia, deberd garantizer la conformidad con ef ariginal haciéndose

por cualguier uso llsgat 0 Indebido. Cualquier allaracion yio falsifcacidn estara sujetd 2.2 ley.
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Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN
- Delfino Valenzuela Tejeria, Veracruz, Veracruz
. C.P. 91697 MEXICO
* {52) 229 989 1100 tel
© {(52) 22% 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Mumber / Nimero: Page / Pagina:

CERTIFICADC DE PRUEBAS EN FABRICA 13075276 415
' Date / Dia: October 03, 2013 .

Cusiomer / Cliente: PLESA ANAHUAC Y CIAS, S.A DEC.V, Customer’s Order Item / Orden Clients - ltam; Customer’s Reference / Ref. del Cliente:  |Manufacturer's Worksjgﬁier N° [ Confirmacién da Venta:

. NIA N/A 207301/01 e
Manufacturing Pracess / Pracese de Manufactura: Product Type { Tipo de Preducto: Surface / Superficie:
SEAMLESS HOT ROLEED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification { Normas o Especificaticnes: Steel Grade / Grado de acero! Ends / Extremos:
API 5L ED45LIULY 2013 ' B/X42-L.245/L230 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Langitud: Quantity / Cantidad: 6 Pes/Pz Nominal Weight / Peso Nominal:
6.625 X 0.562 INCH SCH 120 19.89/ 2133 FT 126.772 FT 4691.445 LB 36.43 LB/FT
E'! 68.3 X 14.2 MM 6.00 / 6,50 MTS 38.640 MTS 2128.000 KG 54.21 KGIWV

B

ERM]

Heat treatment / Tratamiento térmica: Pipe / Tubo
Cuench media of heat treatment process f Medio de enfriamento dsl tratamiento Ermice: nfa
Temparature Scale / Escala de Temperatura: nia

Type
Tipo

As Rallad

Supplemertary: Informaticn
Informacién Suptementaria

Manufactured by TenarisTamsa .
Sleel making process: ’ :
Eteclric Arc Fumace-Ladle Furnace-Conlinuous Casting Machine.

|Fully Kilied Steel

ial free from Mercury contamination -

Mol repaired by weiding

Non destructive test. Satisfaclory

{inspection methoct

.- EMI-FLVI - MPI -

MATERIAL ACCORDING TONACE MRO175/ SO 15156-2, 2008 AND NACE MR0103, 2010 ONLY FOR HARDNESS

122 HRC MAX.

Tamsa Ref: 4504171

‘|Fabricade por TenadsTamsa

Fabricacién da) acero! R

Horne: de Areo Eléetrico-Homo da Afinacidn-Maquina de Colada Continua, -

Acero calmada con aluminio s )

Materiat libre de contaminacién de Mercuria

No reparade por soldadura

Control ne destructivo. Satisfactoria

Mélodo de inspeccidn

. - EMI- FLVI - MPI - . o .

MATERIAL DE ACUERDO A NACE MRO175 / ISC 15156-2, 2000’ NACE MR0103, 2010 SOLG.DUREZA MAX. 22
i 1 .

HRC

Tamsa Ref: 450411

API 5L ED4SAULY 2013, ASTM A106/1, ASTM A53/12, ASME SA106/2010

APi 51 ED4SLIULY 2013, ASTM A106/11, ASTM A53/12, ASME SA106/2010

iy cerliicate is issued by a compulelized syslerm and it is vaitd with eleciranic signalure. On ihe ongnal certiiale 1he rade-mark graen colored
"Tenaris® is stampsd. In case the owner of the ariginal certificate would release a copy of it -he must altest its confomily to the eriginal one taking
upon himsslT:tha responsibility for any unlawful or nol allowed use. Any alterailon and/or falsification will be subjecied to the law.

Eate CoMNCAdn 56 GmiTe Medianie s siema computarizato ¥ es validada con Tima eachenica, Bl Gerincago original posee impreso el iogo
Tenaris coler verde. En caso de que e! poseedor del cerfificada” entégiie Una copia, debera garantizarla conformidad con &l ariginal haciéndose

responsable por cualguisr uso ilegal o Indebido. Gualquier alleracion vio Talsificacion astard sujela‘a la lsy.
) o FOR03171
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Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91687 MEXICO

(52) 229989 1100 te)

(52} 229 989 1600 fax

CERTIFICADGC DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

MNumber / Niimera;

13075276

Page / Pagina:

5/5

Date / Dia: Qctober 03, 2043

Customer / Clienta: PLESA ANAHUAC Y CIAS, S.A.DEGCV. Cuslomer’s Order Iltem / Orden Cliente « ltem: Customer’s Reference / Ref, del Cliente:  [Manufacturer’s Works Order N° / Gonfirmacion de Venta:
N/A NiA 207301101

Manufaciuring Pracess / Pracese de Manufactura: Product Type / Tipo de Producto; Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA ) BARNIZADO

Standard or Specification / Normas o Espacificaciones: Steel Grade / Grado de acerc: Ends / Extremos:

API 5L ED4SAULY 2013 B/X42-1245/1.290 PSL1 |NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimansicnas: Schedule f Cédula: Length / Longitud: Quantity f Cantidad: 6 PesiPz- Nominal Weight / Peso Nomina#:
6.625 X 0.562 INCH SCH 120 19.69 1 21.33 FT 126.772 FT 4691441 LB 36.43LB/FT
168.3 X 14.3 MM 8.00/6.50 MiTS 38.640 MTS 2128.000 KG 54.21 KG/M

Weight

Heat N° Quantity Length
Colada N® Cantidac Longitud Peso
. {Piecas) (i) {m} {Tons)
o e
8459 [] 128.77 38.64 2128

Average length per pipe

Nominal weight per pipe

Longitud promatio per tubo

Peso nominal por fuba

) {m) (it Tkofmy
21,128 6.44 a7.007 55,072

This is t cerify that the product described here has baan manuiaciured, sampled, tesled, andinspecled in accordance with
purchaser order requiremants, This certificale is not a declaration of origin nor may it be used as a dectaration of origin. -

Por el presente certificamos gue el material aqui descrito ha-sido Tabricado, muestreado, ensayado & Inspeccionada de - ]
-Jacuerdo.a los requisitos de su arden de compra. Este cerlificada’ne g8, ni puede ser usado, como' una declaracion de origen.;. © .

~CUSTONER . THIRD PARTY

INSPECTION COMPANY
COMPARIA DE INSPECCION

Company N.ama: N/A,
Employae Nama: N/A

Ty J

QUALITY CERTIFICATION DEFE. -
DEPTO. DE CERTIFIGAGIGN BE CALIDAD
Teresa M. Castelld Abraham

—TENARIS QUALITY DE

ARTMENT SIGNATURE

CHIEF OF QuaLTY CERTIFICATION DEPT. o
" RESPONSABLE DEL DEPTO. DE CERTIFIGAGION BE GALIDAD - -

Rafaet Guiigmez de Velasco Magallanes

This ceriificate is issued by a compulenized syslam and 1 is valid with eleclionc signatura. On the original cerfiicats the rade-mark graen colored
“Tenaris” Is stampad. {n case the owner of the original céniﬂcats would release a copy of it, he' must atlast its confarmity te the original ane taking
upon himself lhe respiﬂs_ib‘\lily for any unlawiul or not allowed use. Any alieration andfor falsificalion will e subjected to lhe law.

Esle ceificado se emite mediante sislema computatizado y es v_aiid_adn can firma elecirénica.
Tenaifs color verde, En caso de que el poseedor def cerifficado’ eniregua una copia, daberd garantizar s conformidad can el original haciéndoss

Ei certificado original pesee mpreso el logo

responsable por cuslquier uso ilegal o indebide. Cualquier alteracion o falsificacion estara sujela a lalay,

FORO3171




